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Q'ty
Ref. No. Parts No. Name of Parts # ] KM-613 KM-823 No.
A-1 01-001A-8130 Arm. Bed Base, Bed(Ass y) ol wl=(2) 1Set 1Set
A2 01-005A-8130 | Face Plate kikis 1 1
A-3 SC-0322-7400 | Screw(9/64 n=40) Fol Faat A2 K6 0= 1 1
A4 44-007P-1230 | Lock Pin For A-2 4 3x10 1 1
A-5 01-006A-8130 Thread Take-Up Cover Al 7] A 1 1
A6 SC-0502-2302 | Screw(9/64" n=40) o] 329 A2y n=40)| 1 1
A-7 44-021R-7400 | Rubber Cap W= 7|18 vl 10 10
A-8 01-007R-8130 Qil Cap 2 2o}l7)(Hole) 6 6
A9 01-010A-5607 | Thread Retainer U4 Ao 1 2
A-10 SN-0121-7400 | Nut(15/64" n=28) B|-2h E(15/64" n=28) 1 2
A-l1 44-101A-8130 | Oil Tank sqea 1 1
A-12 44-002M-8130 | Oil Tank Felt 2 9= Y= 1 1
A-13 44-0000-1230 | Ol Wick 4 1 1
A-15 01-108A-8130 | Oil Tank Cover 2.9 €3 Ay 1 1
A-16 SC-A301-4119 | Screw(9/64" n=40) F4o) A F2ubAH9/64" n=40) 2 2
A7 01-021C-7400 | Arm Thread Guide(U) A7 el(4h) 1 1
A-18 SC-0519-2302 | Screw(11/64° n=40) Fo] $244 B2 Hbe n=40)| 1 1
A-19 01-022C-7400 | Arm Thread Guide(M) A7 el (3h) 1 1
A-20 SC-0519-2302 | Screw(11/64° n=40) o] 32N 2K n=40)| 1 1
A-21 01-022C-7400 | Arm Thread Guide(L) A7 el(3}) 1 1
A2 SC~0519-2302 | Screw(11/64" n=40) Fiol 244 B2AHUA n=40) [ 1 1
A-24 01-010M-2350 | Brand Mark s ol () 1 1
A-25 01-009M-8130 | Model Mark 2] ofz 1
A-25-1 01-0090M-8230 | Mode! Mark 24 ofa 1
A-26 01-110A-8130 | Upper Shaft Collar Cover A 7lel Ay 1 1
A7 SC-A301-4119 | Screw(9/64” n=40) o) A A H/es” n=40) | 3 3
A-28 01-011A-8130 Rear Cover IAY 1 1
A-29 SC-0543-2302 | Screw(11/64" n=40) Fol Bt e /6 n=0) | 7 7
A-30 01-012A-8130 | Slide Plate g g 1 1
A-31 SC-0501-2302 | Screw(11/64” n=40) Fol FAA H2 e =) | 1 1
A-32 01-013A-8130 | Bed Leg W= o) 1 1
A-33 SC-0329-8130 | Screw(M8x1.25) |7 BEFE(M8X1.25) 3 3
A-34 01-014C-8130 | Nut For A-33, A-38 vle ¥ v E(M8XPLZ 3%)| 4 4
A-35 01-035P-1370 | Machine Number Plate Wy 1 1
A-36 01-035P-7400 | Pin For A-35 weg 9 2 2
A-38 SC-0348-8130 | Screw (M8X1.25) Fiko] HEAHMEX1.25) 1 1
A-39 44-0000-1230 Oil Wick 4 1 1
A-40 44-012C-1230 Tube For A-39 g vz 1 1
A-41 44-026G~7400 Holder For A-39 Rxrz}o] 2x3 1 1
A-42 SC-0502-2302 | Serew(9/64” n=40) Fol 23 2o n=40)| 1 1
A-43 01-004A-8170 Thread Tension Control Ass'y Al xR () 1Set
A-44 01-018A-7400 Thread Tension Control Ass'y Az (=) 1Set
A-45 SC-0543-2302 | Screw(11/64" n=40) ol B3 FEHAHI/B n=40) 1 1
A-46 SC-0158-3710 | Screw(9/64" n=40) Fiol B3t 2H&ubAH9/64" n=40) 1 1
A-47 01-019C-7400 | Stopper For Thread Take-Up Spring |Alz4 23] 285 1 1
A-48 SC-0502-2302 | Screw(9/64” n=40) o) sy A2 MY n=40) [ 1 1
A-49 01-026C-7400 | Tension Release Bar ARF7l & 1 1
A-50 01-025C-7400 | Pipe For A-19 % Sl 1 1
A-51 44-019M-7400 | Oil Supply Felt B B AR YE(6-19) 3 3
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Upper Shaft & Needle Bar Mechanism
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Q'ty Assembly
Ref.No. | Parts No. Name of Parts # 9 K613 KMazs| No.
B-1 02-101A-8130 Upper Shaft A2 1 1
B-2 02-002A-8150 Link Cam 2= SA(HP) - 1 1
B-3 SC-0124-7400 | Screw(9/32” n=28) o) 3 A2 /32 n=28)| 1 1
B-4 SC-0123-1230 | Screw(9/32” n=28) Foo) B33t AL2UAHY/32 n=B) | 1 1
B-6 02-108A-8130 | Upper Shaft Bushing(F) 4% AR 1 1
B-7 SC-0514-7400 | Screw(15/64” n=28) FHeol 321564 n=28)] 1 1
B-8 02-009M-7400 | Felt For B-6 A% 4 d= 1 1
B-9 02-121A-1230 Collar For B-1 A& ghe} 1 1
B-10 SC-A129-4515 | Screw(1/4” n=40) F8e) W3YAH1/4T n=40) 2 2
B-11 02-104A-3400 | Upper Shaft Bushing(M) A% 324 1 1
B-12 SC-0514-7400 | Screw(15/64” n=28) 743040 YAV n=2) 1 1
B-13 44-017M-3400 | Felt For B-11 4% 33 3% dE 1 1
B-15 02-211A-1230 Upper Shaft Gear Assembly Ab2 7]e] 1 1 B-I5
B-15-2 | SC-A129-4515 | Screw(1/4” n=40) F&ol HE3AH1/4 n=40) 1 1 Upper Shaft
B-15-3 | SC-A120-4515 | Screw(1/4” n=40) Fio] Y& YAHI/4 n=40) 1 1 Gear Asembly
B-16 02-105A-3400 Upper Shaft Bushing(R) ApZ JibA) 1 1
B-17 SC-0514-7400 | Screw(15/64" n=28) F¢e] A& AH15/64" n=28)| 1 1
B-18 44-020C-7400 | Felt For B-16 x B4 AxA WE(6-19) 1 1
B-20 02-006A-3400 | Pulley *g] 1 1
B-21 SC-0150-2500 | Serew(15/64” n=28) Fiol g3t A2 n=B) | 2 2
B-22 SC-0188-1230 | Screw(5/16" n=24) FEol vheld 22pAH5/16" n=29) 1 1
B-23 04-101A-8170 | Needle Bar dhg ol 1
B-24 04-001A-7400 | Necdle Bar s 1
B-25 GP-011730-00 | Needle Bar Thread Guide et Aol 1
B-26 SC-0125-5607 | Screw(3/32" n=56) FEo) vialg) A2AHE/R =) | 1
B-26-1 SC-A131-4522 | Screw(1/8" n=44) o) 32 A2 AH1/8" n=44) 1
B-27 04-011A-8260 | Needle Clamp A=(1/167) 1
B-28 Needle whe 1 2
B-29 SC-0160-5607 | Screw(9/64" n=40) Fiol 298 32 HY/M n=4) 2
B-30 04-102A-7400 | Needle Bar Holder vl jhe) 1 1
B-31 SC0158-3710 | Serew(9/64° n=40) o) 33t 22U AHY/6 n=d0)| 1 1
B-32 06-033M-7400 | Felt For B-30 A7 e 1 1
B-33 04-004A-7400 | Needle Bar Crank I IELE] 1 1
B-34 PN-000277-00 | Needle Bar Crank Shaft g=273 A 1 1
B-35 SC-0504-1230 | Serew(1/4” n=40) FEol W3vAH1/4" n=40) 1 1
B-36 SC-0129-7400 | Screw(1/4” n=40) F8ol P2AK1/4" n=40) 1 1
B-37 44-0000-1230 0il Wick 4 1 L
B-38 04-105A-7400 | Needle Bar Guide Slide Block e Qe 1 1
B-39 04-003A-8260 | Needle Bar Crank Guide vhed 23 oy 1 1
B-40 SC-0497-1230 | Screw(3/16" n=28) o] g3t 2 AH3/16 n=28)] 4 4
B-41 04-107A-8260 Needle Bar Bushing(U) v AF3LA) 1 1
B-42 $C-0114-1230 | Screw(15/64” n=28) o] HEIAHIS/64" n=28)]| 1 1
B-43 04-108A-8260 | Needle Bar Bushing(L) g 3hA i 1
B-44 SC-0114-1230 | Screw(15/64" n=28) FEol W& AHI5/64" n=28)| 1 i
B-15 02-104A-8270 | Thread Take-Up Lever A7 1
B-46 02-104A-8270 | Thread Take-Up Lever Al 7 1
B-47 08-101A-8130 Hinge Pin For Take-Up Lever A7) gl=)3 1 1
B-48 SC-0514-7400 | Screw(15/64" n=28) ol S IAH15/64" n=28)[ 2 2
B-49 44-0000-1230 0il Wick 4 1 1
B-50 02-103A-7400 Take-Up Lever Holder A7) Aol 1 1
B-51 06-033M-7400 | Felt 237 Y= 1 1
B-52 44-017C-7400 | Oil Cover 71§ 7ol ¥ 1 i
B-53 44-018C-8130 | Oil Cover Holder 71 g% e] 5% 1 1
B-54 06-024S-7400 | Screw(3/16” n=32) Fo] Wyl A2AN316 n=R)| 1 1
B-55 44-016M-7400 | Felt For Thread Take-Up Lever A7) F4 YE(6-14) 1 1
B-56 SC-0158-3710 | Screw(9/64" n=40) Fo) @y 22 rHYB n=40) | 1 1
B-57 03-010A-3710 Upper Gear Case Assembly Abzle] Aoj A () 1 1 Bes7
B-57-4 | 03-013R-3710 | Upper Shaft Retaincr(F) 294(B) 1 1 Upper
B-57-5 03-014R-3710 Upper Shaft Retainer(R) 2944(C) 1 1 Gear Case
B-576 | SC-0205-3710 | Screw(1/4” n=24) Fio) 33 A2 n=20)]| 1 1| Assembly
B-57-7 | SC-0109-2350 | Screw(M6) K2R o] BEE(MS6) 2 2
B-58 44-0000-1230 0Oil Wick 4 1 1
B-59 04-002C-8260 | Holder For B-58 e 414kl 1 1
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Presser Foot & Knee Lifting Mechanism
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Qty Assembly
Ref.No. [ Parts No. Name of Parts # 9 Kue13 Kuazs| No.
c-1 05-101A-8260 | Roller Presser Bar & 1 1
Cc-2 05-102A-7400 Presser Bar Bushing(U) FEA AA 1 1
c-3 SC-0114-1230 | Screw(15/64" n=28) Fol WA UA5/64" n=28) 1 1
Cc-4 05-103A-7400 | Presser Bar Holder 59 Al (K3300) 1 1
Cc-5 SC-A174-4122 | Screw(11/64" n=40) Fol 3 F2uUAH/ n=40) 1 1
C-6 05-104A-7400 | Presser Bar Bracket g &2)7) Bebsl(Kos) 1 1
c-7 05-0055-7400 Stud For C-6 A &2)7) Ak 1 1
c-8 05-006A-7400 | Presser Foot. Lifter &4 %€ 1 1
c9 05-009P-3800 | Hinge Pin For C-8 FEd &el7) 9AA 1 1
C-10 05-0155-7400 Presser Adjusting Screw 43 =4 Y} 1 1
e 05-116G-8130 | Presser Bar Plate Spring g Ay 1 1
C-12 05-017S-7400 Hinge Screw For C-11 FEU g A=y il 1 1
c-13 05-008A-7400 | Hook For P.B. Plate Spring FHUT 223 A o] (Kool) 1 1
C-14 SC-0158-3710 | Serew(9/64” n=40) F#ol @3 F2AH9/61 n=40)| 1 1
c-15 05-009A-7400 | Presser Bar Bushing(L) g 84 1 1
c-16 SC-0114-1230 | Screw(15/64” n=28) el W AH15/64" n=28)| 1 1
C-17-1 81-104A-8260 | Roller Presser Bracket 288 5% ue 1 U ) caza
C-17-2 81-0035-8260 | Stud For C-17-1 Behsdl YL 1 1 | Rolter
C-17-4 SC-0199-2700 | Screw(11/64” n=40) Fo| uhaly ALAHINAL n=40) | 1 1 Presser
C-17-5A | 05-017A-8150 | Roller Presser Foot(L) 2ge e 1 1 [ Foot(L)
C-175B | B81-011A-8260 | Roller Presser Foot(S) w2 ge) $26 . « | Assembly
C-17-9 04-005P-8260 Stopper Pin For (-17-1 v Ay A 1 C-17B
C-17-10 | SC-0160-5607 | Screw(9/64° n=40) Fio) F29% A2AHY6 n=40) | 2 2. | Roller
C-17-11A| 81-017A-8260 | Needle Guide Holder(S) 249 28 vl Ful() 1 Presser
C-17-11B| 81-007A-8260 | Needle Guide Holder(L) 248 599 ulsehy Fei(d) « | Foou(S)
C-17-12 | 81-016A-8260 | Needle Guide(1/16) 289 x73 ubeehd(1/167) 1 2“:‘;““"”
C-17-13 81-005W-8260 | Washer For C-17-12 228 e &Y 944 1
C-17-14 SC-0130-1230 | Screw(1/8" n=44) FHo] @zt 218 n=44) 1
C-17-15 04-004G-8260 | Spring For C-17-1 el Axs 1 1
c-18 05~001A-7400 Flat Presser Bar F5d * *
C-19 05-001A-8170 | Flat Presser Foot Assembly ek 1
c-20 SC-0315-2302 | Screw(9/64” n=40) ol w3t a6t n=40)| 1
c-21 05-011A-7400 | Knee Lifting Lever 549 9 1 1
c-2 05-0135-7400 | Stud For C-21 549 Ay A4} 1 1
c-23 05-014G-7400 | Return Spring For C-21 2859 Y A=y 1 1
C-24 05-0125-7400 | Stopper for C-23 FEEY #y] Axe] Aol A 1 1
c-25 43-101A-8130 | Connecting Link For C-21 549 Ay 94 93 1 1
c-26 05-0195-7400 | Stud For C-25 44 g3 4t 1 1
c-27 43-002A-8130 | Knee Lifting Connecting Rod F5&¥ 93% 1 1
Cc-28 05-020P-2302 | Pin For C-27 34 2 2
c-29 43-003A-8130 | Collar For C-27 2E5EY A7E 7=l 1 1
C-30 SC-0128-7400 | Screw(11/64" n=40) Fol @) A2 HIVA n=40)| 1 1
C-31 43-015A-5607 Knee Lifting Roller Bracket Assembly | %8 &Y% = &8(2) 1 1
C-31-4 SC-0542-1230 | Screw(11/64” n=40) Fiol W2 UAH11/64" n=40)| 1 1
c-32 43-026A-7500 | Knee Lifter Lock Lever FEEY oA 1 1
c-33 43-0265-8130 | Screw For C-32 FEEY A AL 1 1
C-34 43-0275-8130 Screw For C-32 FE&Y 4 3AGAHD) 1 1
C-35 43-27A-8130 | Lever Shaft Stopper Collar Aujd 2 slel 1 1
c-36 SC-0107-1600 | Screw(M6X 1.0) %7t HEE(M6X10) 1 1 | Ce
c-37 4302758130 | Screw For C-36 FEEY Ay ZAHHA) 1 1 E’rﬁ,g
C-38 43-027G-8130 | Lever Shaft Return Spring A% el 229 1 L | Assembly
C-39 43-028A-8130 Lever Shaft Bracket A& el 1 1
C-40 43-029A-8130 | Lever Shaft &Y 4w 1 1
c-41 43-030P-8130 | Guide Pin For C-40 QA 1 1
C-42 43-016A-8130 Knee Lifting Assembly FEEH(R) 1 1

& The “*"Mark is Option Parts

From the library of: Superior Sewing Machine & Supply LLC




Feed Mechanism
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SunStarn

Qty Assembly
Ref. No. Parts No. Name of Parts & o KMS13 K623 No.
D-1-1 06-001A-8130 Feed Cam 3] =74 (HP) 1 1
D-1-2 SC-0114-1230 | Screw(15/64" n=28) FHol WEAHIS/64" n=28)] 2 2
D-1-3 06-007C-1600 | C-Ring For D-1-1 A7 2= A298)(20D) 1 1
D-2 06-102A-3400 Connection Ring For Y-Rod S}ol e 7Y 1 1
D-3 44-018M-3400 | Felt For D-2 sjol e A78 34 YE 1 1
D-4 44-015C-3400 | Oil Felt Holder For D-2 A8} W 2= §43}o) 1 1
D-5 06~002A-8130 Y-Rod 8}o] R (HP) 1 1
D-6 06-032A-1230 | Stud For D-5 3oz 237 9472 G4} 1 1
D-7 SN-0107-1230 | Nut(9/32" n=28) /2 E(9/327 n=28) 1 1
D-8 06-131A-1230 | Feed Link LR E] 1 1
D-9 06-003A-8130 | Feed Link Connecting Shaft ol P2 AHS 1 1
D-10 SC-0122-1230 | Screw(15/64" n=28) Fitol B 22164 n=28)| 2 2
D-11 06-104A-8130 | Feed Regulator 3]o]= FA7|(HP) 1 1
D-12 06-109A-3400 | Feed Regulator Shaft EREESE 1 1
D-13 SC-0122-1230 | Screw(15/64” n=28) ol 3 e AHIS6 n=B) | 1 1
D-14 06-110A-3400 | Feed Regulator Bushing ol 235 #4 1 1
D-15 SC-0507-1230 | Screw(15/64" n=28) o] Y2 K161 n=2) 1 1
D-16 06-005A-8130 | Feed Regulator Dial Shaft oj= =H clo|o} & 1 1
D-16-1 06-010R~1230 O-Ring For D-16 clojot & o8 1 1
D-17 06-012C-8130 | Length Control Dial Shaft clolat () 1 1
D-18 SC-0193-1230 | Screw(3/16” n=28) Fol W A2AH3/16" n=28)| 1 1
D-19 06-012P-7400 | Pin For D-17 clolat A 1 1
D-20 06-027G-7400 | Spring For D-17 clolgt Az 1 1
D-21 06-107A-8130 Feed Rock Shaft Crank +9 9d I a(F) 1 1
D-22 06-006P-8130 Connection Pin For D-21 R LESEE IR 1 1
D-23 SC-0643-2302 | Screw(11/64” n=40) Fol 3 2 H1/6L n=40) | 1 1
D-24 SC-0497-1230 | Screw(3/16” n=28) Fio) 22 LAl 3/16 n=28)] 2 2
D-25 06-123A-1230 | Feed Rock Shaft okl 1 1
D-26 06-008A-8130 | Feed Rock Shaft Bushing(F) Sy A 3A 1 1
D-27 SC-0114-1230 | Screw(15/64" n=28) F¥ol W& AHI5/64" n=28)] 1 1
D-28 06-009A-8130 | Feed Rock Shaft Bushing(R) I EEEEY 1 1
D-29 SC-0114-1230 | Screw(15/64" n=28) F4-o)] HEAH15/64" n=28) 1 1
D-30 06-008A-1230 | Feed Bar Crank 43 393 1 1
D-31 SC-0307-1230 | Screw(3/16” n=32) Fitol B2t Aebala/16” n=32)| 2 2
D-32 06-109A-1230 | Feed Bar Shaft Y 3 1 1
D-33 06-002W-2350 | Washer For D-32 Y W33 oA 1 1
D-34 06-020S-1230 Screw(15/64" n=28) o] 33 A2 AlI5/61 n=28) 1 1
D-35 06-110A-3400 | Feed Bar a4 #3 1 1
D-36 06-026A-3400 | Feed Bar Block Shaft 4 43 3y 1 1
D-37 SC-0128-7400 | Screw(11/64" n=40) Fto] u) 2H-2ujaH(11/64 n=40) 1 1
D-38 06-127A-3400 | Feed Bar Block 4 43 39 1 1
D-40 06-129A-3400 | Feed Lifting Shaft Crank(¥) Ed a8=(R) 1 1
D-11 SC-0497-1230 | Screw(3/16" n=28) Fiol 33t F2 K316 n=B) [ 1 1
D-42 06-111A-8130 Feed Lifting Shaft 4 1 1
D-43 SC-0360-3400 | Scrow(3/8" n=28) F¥ol IEHAH3/8" n=28) 1 1
D-44 06-0315-3400 | Nut For D-43 2 YA YE 1 1
D-45 SC-0358-8130 | Screw(3/8" n=28) Fiol B3 AH3/8" n=28) 1 1
D-46 06-031S-3400 Nut For D-45 g AR Y E 1 1
D-47 06-032A-1230 | Stud For Crank Rod o= 247 d7d SIAL 1 1
D-48 SN-0107-1230 | Nut(9/32° n=28) #7h] E(9/32° n=28) 1 1
D-49 06-113A-8130 | Crank Rod 393 L=(HP) 1 1
D-50 44-023M-3400 | Felt For D-49 et e A Regh dE| 1 1
D-51 44-015C-3400 | Oil Felt Holder For D-49 Asl-E% 7 2= fAFel 1 1
D-52 06-060A-3400 Feed Regulator Arm Assembly Azl FAA(R) 1 1 |p5
D-52-4 | SC-A174-4122 | Screw(11/64" n=40) Fol 23 2 BHI/E n=40| 1 1 |Feed Regulator
D-52-5 | SC-0184-1600 | Screw(3/16° n=28) Fito] ¥u] 22YAH3/16” n=28) 1 1 |Am Assembly
D-53 06-135C-2350 Upper Spring Holder Azl v Axz8 o) (4h 1 1
D-54 SC0307-1230 | Screw(3/16" n=32) ol d3 A2UAH3/16 n=32) | 1 1
D-55 06-003G-8130 Reverse Lever Spring A @y Q1A Axy) 1 1
D-57 06-114A-8130 | Reverse Lever Shaft 43 4y & 1 1
D-58 06-037A-8130 Reverse Lever Al & (HP) 1 1
D-59 06-053W-1230 | Washer For D-58 ] oA 1 1
D-60 SC-0185-1230 | Scrow(3/16" n=32) o) vleld A2UAHYIE n=3) | 1 1
D-61 SC-0186-1230 | Screw(3/16” n=32) Fitol Ju) 22 AHYIC n=3) 1 1
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Upright Shaft & Lower Shaft Mechanism
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Q Assem
Ref. No. Parts No. Name of Parts -3 9 K613 tzu_m No.w
E-1 03-101A-8130 | Upright Shaft A3 1 1
E-2 02-212A-1230 Upright Shaft Upper Gear{U) Assembly [9%& 4}7)e] 1 1 E-2 Upright
Shaft Gear(U}
E-2-2 SC-A129-4515 | Screw(1/4° n=40) F2ol & aH1/4" n=40) 2 2 Assembly
E-3 03-102A-3400 | Upright Shaft Bushing(U) AE& At 1 1
E-4 SC-0507-1230 | Screw(15/64" n=28) F¥ol WHUAH15/64" n=28)] 1 1
E-5 03-007M-3710 | Felt For E-3 Y& 48 Y= 1 1
E-7 03-102A-8130 | Upright Shaft Bushing(M) M3 F34) 1 1
E-8 SC-0507-1230 | Screw(15/64" n=28) F¥ol WA3AHI5/64" n=28)| 1 1
E-9 03-007M-3710 [ Felt For E-7 qd% 44 de 1 1
E-11 03-103A-8130 | Upright Shaft Bushing(L) ez sy 1 1
E-12 SC-0307-1230 | Screw(15/64" n=28) F¢ol W3AH15/64" n=28)| 1 1
E-13 03-007M-3710 | Felt For E-11 U& A B 1 1
E-15 02-213A-1230 | Upright Shaft Lower Gear(L) Assembly | )&+ 3}7]e] 1 1 | E-IS. Upright
Shaft Gear(L)
E-15-2 | SC-A129-4515 | Screw(1/4" n=40) F¥eol WabaH1/4" n=40) 2 2 Assembly
E-16 07-101A-8130 | Lower Shaft a2 1 1
E-17 07-002A-1600 Lower Shaft Bushing(F) L8 3] 1 1
E-18 SC-0507-1230 | Serew(15/64" n=28) E30) W3 HAHI5/64" n=28)| 1 1
E-19 03-007M-3710 | Felt For E-17 A& A4 f= 1 1
E-20 07-004A-8150 | Lower Shaft Gear (F) Assembly & 7]o{(=) 1 2 £
E202 | SC-A129-4515 | Screw(1/4” n=40) F2o] W2 AH1/4" n=40) 2 1 Assembly
E-21 08-103A-8130 | Lower Shaft Bushing(M) &% 384 1 1
E-22 SC-0507-1230 | Screw(15/64” n=28) Fiol W AHI5/64 n=28)| 1 1
E-23 44-119A-1230 | Collar For E-16 2% = 7let 1 1
E-24 SC-0542-1230 | Screw(11/64" n=40) ol W AHI1/64" n=40)| 2 2
E-25 08-104A-8130 | Lower Shaft Bushing(R) 83 F34 1 1
E-26 SC-0507-1230 | Screw(15/64” n=28) ol Y& HAHI5/64" n=28)| 1 1
E-27 03-007M-3710 | Felt For E-25 & A 9= 1 1
E-29 02-214A-1230 Lower Shaft Gear(R) Assembly 2 9l71e 1 1 E-29. Lower
Shaft Gear(R)
E-29-2 | SC-A129-4515 | Screw(1/4” n=40) 4ol YEHAH1/4" n=40) 2 2 Assombly
230 03-016A-3710 Lower Gear Case Assembly 8}7]o] Ao A(R) 1 1
E-30-3 03-015R-3710 Oil Seal(D) 2.Ud4(D) 1 1 -
E-30-4 | 03-017R-3710 | Oil Scal(E) 2 dY(E) 1 1 bowa' Gear
E-30-5 | SC-A174-4122 | Screw(MS$) AZhu) o] BEE(MS) 1 1 e )
E-30-6 | SC-0205-3710 | Screw(1/4” n=24) F8ol g2 2K =20 1 1
E-31 44-003A-8130 Lower Shaft Gear Case 32 7)o] HolA 1 1
E-32 SC-0184-1600 | Serew(3/16" n=28) Fiol W] FXAHIE n=B)| 2 2
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Post Mechanism
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Q'ty Assembly

Ref. No. Parts No. Name of Parts = -} KI613 No.
F-1 09-105A-8130 | Post EZAE 1

F-2 09-101A-8230 | Post F¥ 1
F-3 SC-0344-8260 | Screw(5/16" n=24) o] Foudd A K6 n=24)| 2 2
F-4 SC-0253-7400 | Screw(1/4” n=24) Fol ¥y 221/ n=24) 2
F-5 09-025W-8270 | Washer For F-3, F-4 AE AL oM 2 4
F-6 09-002A-8130 | Feed Dog Lever REDR 1 1
F-7 09-005C-8270 | Guide Plate For F-6 HY ] g 1

F-8 09-005C-8270 | Guide Plate For F-6 Y @y w7k 1
F9 SC~0501-4120 | Screw(11/64” n=40) ol B34 F A6 =) | 2

F-10 SC-0175-4522 | Screw(11/64” n=40) F3el ¢ 3 2AH1/64 n=40) 2
F-11 09-0065-8270 | Slide Block Shaft £etolzs #9 Ji} 1 1
F-12 09-0085-8270 | Screw For F-11 €elol= ¥ vhliviab 1 1
F-13 09-107A-8270 | Slide Block 4 @ &elols 9 1 1
F-14 09-(09W-8270 | Washer For F-11 Felol= #9 2HM 1 1
F-15 SN-0116-4000 | Nut{1/4" n=40) |2 E(1/4" n=40) 1 1
F-16 06-001A-8160 | Feed Dog(Roller Presser Type) Y (zge esug) 1

F-17 06-001A-8260 | Feed Dog(Roller Presser Type) Y (%8 =) 1
F-18 06-011A-8160 | Feed Dog(Flat Presser Type) Y =) *

F-20 SC-0543-4525 | Screw(11/64° n =40) Fio) A A KA n=d0) [ 1 1
F-21 06-0085-8270 | Stud For Feed Bar(D-35) Y 3 A 1 1
F-22 SN-0115-4000 | Nut(3/16" n=32) |72 E(3/16" n=32) 1 1
F-23 09-001A-8170 | Post Left Cover FENS I NTED) 1

F-24 SC-0501-4120 Screw(11/64” n=40) Fko) T3 216 n=40) 4

*-25 09-021C-8230 | Post Front Cover(U) ZAE FlHA) A 1
F-26 09-022C-8230 | Pest Front Cover(L) EAE FlHA) 3} 1
F-27 09-123C-8170 | Post Right Cover(F) ZAE FHAH) & 1

F-28 09-124C-8170 | Post Left Cover(R) XAE sHE) # 1

F-29 09-023C-8230 | Post Rear Cover(U) xae FlM(E) A 1
F-30 09-024C-8230 | Post Rear Cover(L) zoe ghH(E) 3 1
F-31 SC-0538-4125 | Screw(3/16” n=32) Fol 5298 A 4HY6 n=2) 1
F-31 SC-0537-4125 | Screw(3/16" n=32) Fiol 223 F2HHYIE n=30)

F-32 SC-0537-4125 | Screw(3/16° n=32) ol T8 A2 K6 n=30) 1 3
F-33 01-023C-3710 | Washer For F-31, F-32 2}A5 1 4
F-34 SC-A301-4119 | Screw(9/64” n=40) Fo) A 2 }AHo6s n=40)| 8

F-35 (09-002A-8170 Post Support EAE ub3) 1

F-36 S$C-0179-4125 | Screw(11/64” n=40) o] 2 Fa I n=40) | 4

F-37 SC-0326-4122 | Screw(5/16” n=24) Fio) 34 A&AN5/16" n=24) | 2

F-38 09-025W-8270 | Washer For F-37 AE HAl 24 2

F-39 09-004A-8130 | Saddle AE 1 2
F-40 SC-0326-4122 | Screw(5/16" n=24) o) i A2 AG/16" n=24) | 2 4
F-41 09-025W-8270 | Washer For F-40 AE Al o4 2 4
F-42 44-0000-1230 Oil Wick 4 1 1
F-13 44-020C-7400 | Felt For F-39 3 B4 R34 Qe 1 2
F-44 44-0000-1230 0il Wick +4 1 1
F-45 SC-0365-4118 | Screw(9/64” n=40) ol ¥y 22 AHe/64 n=40) | 2 4
F-46 09-040A-8150 | Hook Shaft b 1 2
F-47 09-014A-8270 Opener 2 3L 1 2
F-48 09-0158-8270 Stud For F-47 23] ghiil 1 2
*-49 09-016A-8270 | Fork For F-47 23 @43 1 2
F-50 SC-0502-4125 | Screw(9/64" n=40) Fiol Faddt A2 PHYM n=g)| 2 4
F-51 09-036A-8570 | Rotary Hook Assembly 7}t HSH-31(6) 1Set | 2Set
F-52 09-130A-7400 Bobhin Bl 1 2
F-54 SC-0147-4114 Screw(9/64" n=40) A2 B-EE(9/64" n=40) 1 2
F-55 09-001A-8130 [ Collar For F-46 * & vket 1 2
F-56 SC-0129-4515 | Screw(1/4” n=40) Fio) HErH1/4" n=40) 1 2
F-57 09-006A-8130 Bushing For F-46 B A (F) 1111 X168%20 2 4
F-58 SC-0499-4515 | Screw(11/64° n=40) F¥o) W HHI/64 n=40)[ 1 2
F-59 09-053A-8150 | Hook Shaft Gear Assembly X Jlej(x) (FARERD 1 2 gﬁ ggg}
F59-2 | SC-A129-4515 | Screw(1/4” n=40) F3ol A3 IAH1/4" n=40) 2 4 | Asembly
F-60 01-005A-8160 | Needle Plate(Roller Presser Type) A2 g xitihy) 1

F-61 01-015A-8260 | Needle Plate A21/167) 1 1
F-62 01-015A-8160 Needle Plate(Flat Presser Type) A (3 e30Hy) 1
F-64 SC-0310-4119 | Screw(9/64” n=40) F4o) A 2K/ n=40)| 2 2
F—65 GP-01049200 | Hook Cover 7lulR gefele 1 2
F—66 06-053M-7400 | Felt For F-6 FEY ) 1 1
F-67 SC-0502-4125 | Screw(9/64” n=40) 4o $24% F2YAHY6 n=10) 16

& The “*"Mark is Option Parts
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Accessories
MM AE] A
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G-14
¢: gHER GHER - Star
G2 — B Suns
G-8 HACHINE IND2£O,
G-30 G15 |- B : G-29
G-31 =

G-27

G-32-1

G-18
: Q'ty Assembly

Ref. No. Parts No. Name of Parts = gy KMS1s KIG2S No.
G-1 91-001C-1230 Accessory Bag A M) s 1 1
G-2 01-043C-1230 Hinge Assembly 317 2 2
G-3 91-106R-7400 Rubber Cushion 2] 31 3-(d)) (White) 2 2
G-4 G1-103R-7400 Head (ushion A A (4) 4 4
G-H 91-002C-1230 Serew Driver(L) zalolw(rf) 1 1
G6 91-003C-1230 | Driver(M. S) seholW(F 4) 1 1
G-8 Needle Hjps 1Set 1Set
G-9 09-130A-7400 | Bobbin R 2 2
G-12 G1-001C-8270 Machine Head Cover u] Al A u] (4) 1 1
G-13 41-108C-1230 0il Tank 2d B 1 1
G-14 91-011C-1230 | Oiler ik 1 1
G-15 Nail = 14 14
G-16 41-101A-1230 Bobbin Winder Assembly A7) () 1Set | 1Set
G-18 §1-007 A-2302 Thread Stand Assembly Al o) () 1Set
G-18-1 91-0035-2302 Screw For G-18 Frpap 3
G-19 41-008A-7400 | Thread Stand Assembly Al Zo] () (34 A}gl4-) 1Set
G-25 43-100A=7500 Knee Lifter Assembly 25 ER(x) 1 1
G-27 44-002A-8130 Oil Pan Assembly eda(zx) 1 1
G-28 G0-003A-8670 Head Rest TR A Y- 1 1
G-29 91-002C-T400 | Oil Receiver fre 1 1
G-30 91-007C-7400 Needle Thread Inserting Guide A7) 7] 1 1
G-31 01-024M=7400 | Felt For Upper Thread Supply A4 Ff Y= 1 1
G-32 60-101 A-8130 Belt Cover Ass'y Wl € #uj(x) 1Set 1Set
G-32-1 | 60-001A-8130 | Belt Cover Wl =7 uj 1 1
G-32-2 |  60-006P-8670 Support Pin For Belt Cover =AY 2= 1 1
G-32-3 01-016R~2700 Stopper For Belt Cover 22w 1 1
G-32-4 | SC-0543-2302 | Screw For Belt Cover v} 5 5
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Gauge Parts
HO| X] A

H-10 H-8 H-13, H-14 H-1-H-4 H-16~H-20

-~ L y

H-6

H-11, H-12 H-15 H-5 H-21

Gauge Size

Ref. No. Parts No. Name of Parts B | Inch 364 1H6 332 158 114
mm 1 12 16 24 32 64

H-1 04-021A-8260 | Needle Clamp(3/64) 2] (3/64) 1 1
H-2 04-011A-8260 | Needle Clamp(1/16) 2 2] (1/16) 1
H-3 04-001A-8260 | Needle Clamp(3/32) 2 2] (3/32) 1
H-1 04-031A-8260 | Needle Clamp(1/8) A2 (1/8) 1
H-5 04-041A-8260 | Needle Clamp(1/4) A (1/4) 1
H-6 81-017A-8150 | Roller Presser(S) e b (EER] ) (4 1 1 1 1 1
H-8 05-001A-8160 | Flat Presser Foot(KM-813) | =it
H-10 81-016A-8260 | Needle Guide(1/16) 258 el vl (1/16) 1 1 1
H-11 81-00GA-8260 | Needle Guide(3/32) 288 e upaekd (3/32) 1
H-12 81-026A-8260 | Needle Guide(1/8) 2ge 27 vk (1/8) 1
H-13 06-011A-8260 Feed Dog(1/8) F4(1/8) 1
H-14 06-021A-8260 | Feed Dog(1/4) Fu1/4) 1
H-15 06-011A-8160 | Flat Feed Dog Fu () kg 1
H-16 01-025A-8260 | Needle Plate(3/64) F 2H(3/64) 1
H-17 01-015A-8260 | Needle Plate(1/16) A 1H(1/16) 1
H-18 01-003A-8260 | Needle Plate(3/32) Z)3H(3/32) 1
H-19 01-035A-8260 | Needle Plate(1/8) F7H(1/8) 1
H-=20 01-155A-8260 | Needle Plate(1/4) A (1/74) 1
H-21 01-015A-8160 | Flat Needle Plate k(] e Fuhg)
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